Back Home

Floor Feeder Repair Parts Floor Feeder Power Units
Floor Feeder Power Units
Power Units
Power Unit | Motor | hp | Type | Hz | Gearhead | RPM | Pinion | Motor Shield
3259-% 2599 | 1/4| SP 60 3261-1 216 | 3249 N/A
3259-2 4854 | 1/6 | SP 60 3261-1 216 | 3249 N/A
3259-7 4229 | 1/3| SP 60 3261-1 216 | 3249 | 4266-DOER
6815-GE
6781-EM
3259-8 4229 | 1/3| SP 60 3261-5 348 | 5046 | 4266-DOER
6815-GE
6781-EM
3259-25 5703 | 1/2 | SP 60 3261-5 348 | 5046 6815-GE
3259-26 3967 | 1/4| SP 60 3261-1 216 | 3249 6815-GE
6781-EM
3259-29 5976 | 1/3| C 50 3261-1 180 | 3249 | 4266-DOER
5711-GE
3258-30 5977 | 12| C 50 3261-5 293 | 5046 | 4266-DOER
5711-GE
3259-34 4229 | 1/3| SP 60 3261-5 348 | 5046 6815-GE
6781-EM
3259-39 5703 | 1/2 | SP 60 3261-5 348 | 5046 N/A
3259-41 5977 | 12| C 50 3261-5 293 | 5046 N/A
3259-51 5050 | 12| C 60 3261-7 348 | 5046 N/A
3259-53 6305 | 3/4| C 50 3261-7 285 | 5046 N/A
3259-55 7520 | 1/4| SP 60 3261-1 216 | 3249 6815-GE
6781-EM
3259-56 7520 | 1/4| SP 60 3.261-1 216 | 3249 6815-GE
6781-EM
3259-5¢ 7522 | 34| C 60 3261-5 696 | 5046 6772-GE
6815-EM
3259-58 4229 | 1/3| SP 60 3261-5 348 | 5046 6815-GE
6781-EM
3259-59 5703 | 12| -- 60 3261-5 348 | 5046 6815
3259-61 4229 | 1/3| SP 60 3261-1 216 | 3249 6815-GE
6781-EM
3259-62 7520 |1/4| SP 60 3261-1 216 | 3249 6815-GE
6781-EM
3259-63 5976 | 1/3| C 50 3261-1 180 | 3249 5711-GE
3259-77 5050 | 12| C 60 3261-10 | 425 | 5046 N/A
3259-78 5050 |3/4| C 60 3261-10 | 425 | 5046 N/A
3259-79 6847 | 1 C 60 3261-10 | 425 | 6104 N/A
3259-81 7522 | 3/4| C |50/60  3261-11 | 708 | 5046 N/A
3259-82 7520 | 1/4 | SP 60 3261-1 216 | 3249 N/A
3259-83 4229 | 1/3| SP 60 3261-1 216 | 3249 6815-GE
6781-EM
3259-84 4229 | 1/3| SP 60 3261-5 348 | 5046 6815-GE
6781-EM
3259-85 5703 | 1/2 | SP 60 3261-5 348 | 5046 6815-GE
3259-86 5976 | 1/3| C 50 3261-5 288 | 5046 5711-GE
3259-98 5977 | 12| C 50 3261-11 | 348 | 5046 N/A
3259-100 | 28031 | 1/2 | 3-PH | 50 3261-11 | 348 | 5046 N/A
3259-101 | 28032 | 3/4 | 3-PH | 50 3261-11 | 696 | 5046 N/A
3259-108 | 26157 | 1 | SP 50 3261-13 | 474 | 6104 N/A
3259-128 | 24624 | 1/2 | 3-PH | 60 3261-5 348 | 5046 N/A

MF1893A 65



Floor Feeder Power Units Floor Feeder Repair Parts

Power Unit Miscellaneous Components

Item Description Part No || Item Description Part No
1 Pinion Assembly ***18 Cord Assembly falelale
--216 RPM 3249 19 Cord Guard
--348 RPM 5046 --1/3 hp Motor 4268
--354 RPM 4450 --1/2 hp Motor 5742
*5 Motor Feen 20 | 90° Liquid Tight Connector | 7953
6 5/16-18 x 3/4" Bolt 4412-1 21 Flexible PVC Tubing 8028-1
**7 Gearhead Assembly *Hoo 22 "8" Hook 2759
8 1/4-20 x 1-1/2" Screw | 5083-8 23 5/16" Flat Washer 2230
9 Pipe Plug 2755 24 5/16-18 x 1-1/4" Screw 38163
10 Flat Washer 1484 25 Hanger Bracket 8475
11 Drive Tube 26 Motor Shield 6431
--3/4" O.D. 1048 27 Motor Shield 4266
--7/8" O.D. 2920 28 Motor Shield 6+42
12 Drive Block 4642 29 Motor Shield 6815
13 Vented Plug 3523 30 Motor Shield 5711
14 | Ground Wire (16 AWG) | 2243-178|| 31 Motor Shield For ATF™ 2973
15 Anti-Short Bushing 6304 32 Cord Support 4327
16 90° Connector 4228 -- "S" Hook 2805
Connector 1317 - Magnetic Pipe Plug 30160
17 Wire Lead Assembly
--without terminal 2243-134
--with terminal 2243-138

*See individual “Power Units” on page 65.
**See individual "Gearheads" on page 65.
*** Source Cord Assemblies Locally.

1300-8 2/96

66 MF1893A



Floor Feeder Repair Parts

Floor Feeder Power Units

ULTRAFLO® Drive Units

25168 28825 28835
Item Description PartNo | PartNo | PartNo
1 Motor 14733 | 28031EUR | 14750
2 Gearhead Assembly 3261-9 3261-12 | 3261-12
3 Drive Base Unit 25292 25292 25292
4 Drive Unit Cover 25291 25291 25291
5 End Connector 25296 25296 25296
6 Base Connector Weldment 8249 8249 8249
7 Wear Shoe 25290 25290 25290
8 Drive Sproket 25279 25279 25279
9 Auger Brace 24674 24674 24674
10 Drive Gear Hub 8213 8213 8213
11 90 Degree Connector 4228 - 4228
12 Motor Cord Assembly 27719 --- 27719
13 Reducing Seal 7815 7815
14 Vinyl Tubing 7814 7814
15 Magnetic Pipe Plug 30160 30160 30160
16 10-24 x 1/2" Hex Hd Screw | 4416-3 4416-3 4416-3
17 10-24 Lock Nut 34019 34019 34019
18 1/4-20 1/2" Hex Hd Screw 1487 1487 1487
19 1/4-20 Lock Nut 1269 1269 1269
20 | 5/16-18 Socket Hd Cap Screw | 6850-1 6850-1 6850-1
21 Dowel Pin 8699 8699 8699
22 Pinion Assembly 3249 25836 25836
23 Motor Support 34266 34266 34266
24 Power Cable Bracket 34268 34268 34268
25 Motor Shield Side 34267 34267 34267

Power Unit and Driver Assembly Part Numbers

N

Part Number HP RPM Phase Hz Voltage
25168 1/3 62 Single 60 220v
28825 1/3 61 Three 50 220/380v
28835 4 61 Single 50 220v

O 00000 O

D

MF1893A

MF827-113 2/35

67




	Floor Feeder Power Units
	Power Units
	Power Unit Miscellaneous Components
	ULTRAFLO® Drive Units

	Table of Contents

